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Report No.: CMC221125073

TEST REPORT
y P =t
IR &
Name of Goods Lithium-ion Polymer Battery Model
)5 44 BB T RS e

902030

Commissioner Shenzhen Mitacbattery technology Co., LTD.
TALEAL RYNTHAIE R T BT PR 22 7]
Commissioner’'s | 5 Floor 1 Building, No. 47, Kengwei Avenue, Shangwu Community, Shiyan Street, Baoan
Address District, Shenzhen, Guangdong, P.R. China
ZACRADEAE | g se s X 08 E R ALK SR K 47 5 145 5 2

Manufacturer Shenzhen Mitacbattery technology Co., LTD.
il i PRI A8 % R B A PR A ]
Manufacturer’s 5 Floor 1 Building, No. 47, Kengwei Avenue, Shangwu Community, Shiyan Street, Baoan
Address District, Shenzhen, Guangdong, P.R. China
i YRI5 % (X 0t L R X HURAE 47 5 1 45 5 2

Manufacturer’s E-mail MR35 huangxiaoe @ mitacbattery.com
Contact Telephone +86-755-29163899

)3 P IR AR LU Web #ik http://www.mitacbattery.com

Trade Mark/ . 1
identification shalgz Cuboid Size Jof (30.9x19.3x8.5)m

T e R AR K75 s (LXWXT) m

Nominal Voltage Charge Voltage Rated Capacity
e I 4.2V y 500mAh
PPk L FEH R BERE

Cell Nominal Cell Rated
Cell Model )
902030 Voltage . Capacity 500mAh

MIEAR= Y — T g — |
RIS LA R LR ML A 7

Sample Testing Date 2022.11.25

o Receiving Date 2022.11.25 -t —
HL B P& B2l H M E 2022.12.10

Cells Number

Test conclusion The test results are qualified.
i R A AR
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Test Standard #:MlFRAE
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
BEE GRIGAPRAEFMY (B8 7189ThR) 38.3 1%

Report No.: CMC221125073

Description and illustration of the sample: The sample’s status is good.

B L] R AR s FERLIRDL R AT

Test item Sample No. State Remark
LRI BIIRE| FE g RE #HE

First cycle fully charged
AR, BeERH
25 cycles fully charged
H25 AW, TR
First cycle 50% Capacity
B, 50%AEE

25 cycle 50% Capacity
F25 AW, 50%%E

B001~B005
Test1 ~Test5

B006~B010

C001~C005

C006~C010

First cycle fully charged
BB, e
25 cycles fully charged
F225N TR, SEeTEH

First cycle fully charged
HAFREE, R

B011~-B014

B015~B018

C011~C020

25 cycles fully charged
F25 MR AW, e TR

C021~C030

CXXX is used as the sample number of cells SN221125073CXXX, “X" is 0~9.
CXXX AR BSR4 5 SN221125073CXXX, X=0~9.

BXXX is used as the sample number of batteries SN221125073BXXX, “X" is 0~9
BXXX Rl A FE A gn 5 SN221125073BXXX, X=0~9.

Description of the deviation from the standard, if any:
I 5 SRANKE B b vEE T ) T B -

Test environment conditions:
ioalIBZ 2% S Lo
Remarks:

HriE:

20+5°C

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
2R A BRI 5 22 DR T AT 4 X 7 e A % Tk ) 5 B R 101

400-1668-320 info@cmczj-lab.com www.cmczj-lab.com




1o,

CMC TESTING

I8 R A

Report No.: CMC221125073

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause
5]

Requirements

PRAEEOR

Result

ML R

Verdict
A

38.3.4

Procedure

Rl

38.34.1

Test 1: Altitude simulation

B3 1. HEAEM

at ambient temperature (20+5°C).

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours

B H AT B A AR IR B 2045°C, KA JI A KT 11.6kPa FIMREE R IV AF AT 6 /i o

Requirements FrifE 2K :

1) Cells and batteries Mass loss limit reference: Table 38.3.1
e R RRES % . £38.3.1

2) Open circuit voltage not less than 90%, The requirement
relating to voltage is not applicable to test cells and batteries
at full discharged states.

FE it 0 I P s S ANIG T 12058 BT T FE RS ) 90 % B SR
ANiEE T 58 A T80 56 FA ) R T L T A

3) No leakage, no venting, no disassembly, no rupture and no
fire. #Ehh CFEID) NGB, THS. TR, THRKAT
AR RILR I KA

The samples B0O01~B010:
No leakage, no venting, no
disassembly, no rupture and
no fire. %54 BO01~B010
fIkEdh: LBl . TR,
filAR . ToRIZR A R Tk KB
R

The data is shown in Test

T1 B R T

Test 2: Thermal test

Bl 2: BERK

Test cells and batteries are to be stored for
Rt RN E th 2E A7 i 2R A G T

U5 2 45 B K T) B B[] >4 30min
3) This procedure is to be repeated 10 times. B & 10 /X fE#E.

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40+2°C (6h)
XN AN A . — KR BEE N 7242°C (6h) ~ -40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40£2°C (12h)
X RS E AN E 2 . — KR FEFRFR N 7242°C (12h) ~ -40+2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

4) after which all test cells and batteries are to be stored for 24 hours at ambient temperature
(20£5°C). PEALEA G, HMh Al TE 2045°C M4 N E 24 /N

Requirement FrifEER :

1) Cells and batteries Mass loss limit reference: Table 38.3.1
eI R IRES%. £383.1

2) Open circuit voltage not less than 90%, The requirement
relating to voltage is not applicable to test cells and batteries
at full discharged states.

FE 56 f5 6 H s REAMIS T 1256 /T T 6 L R 1 90 % I 2K
ANiEE T 58 4T85 FA A R T R L A

3) No leakage, no venting, no disassembly, no rupture and no
fire. FEdh (R NITGEBIE. LR oA, TR LT
ALK IR KA

The samples BO01~B010:
No leakage, no venting, no
disassembly, no rupture and
no fire. 4%*54 BOO1~B010
FEs: TBle. LHR.
fil A OB DL S To ke K I
%o

The data is shown in Table
T.2 B Wk T.2
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Report No.: CMC221125073

ST/SG/AC.10/11/Rev.7/Section 38.3

Clause | Requirements Result Verdict

B | iERR ML R AR

38.3.4.3 | Test 3: Vibration

B 3 w3y

1) Cells and batteries are firmly secured to the platform of the vibration machine.

LA B 2H 7 [ M 22 e AE IR B 5 (G THD b

2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz
and back to 7Hz traversed in 15 minutes.

PR LUIEZETEA, LL 7HZ 3502 200Hz, RS LENR/DBIR] THZ A—DMER, —AMEHFrs:
15 73 B R BT AR %

3) For cells and small batteries: from 7Hz a peak acceleration of 1g» is maintained until 18Hz

is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak
acceleration of 8gn is then maintained until the frequency is increased to 200Hz.

X T RBANAL . A THZ JFAR, DL 1gn MU E s ORFFAAR, BELRIAF] 18Hz. )54
PRIECRFFAE 0.8mm Celfw®% 1.6mm) I HARZ I E 3] 3 8gn HIEAEINIEE (K% 50HZ) .
SR G OREF Bon MU AR INIH E,  HL 25515 N 2 200Hz.

For large batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration
of 2gn is then maintained until the frequency is increased to 200Hz.

YT RAEM: M 7Hz TFAR, DL 1gn FOUEAE AN B R FF AR, BRI R 18Hz. 2A)5 HRIE IR
FF7E 0.8mm CE AL 1.6mm) I HATR I N B 2 B 290 FIEEINEE (K2 25H2) . AJA
TREF 20n HIWEAE INIE RS, E 255G N F) 200Hz.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell. One of the directions of vibration must be perpendicular to the
terminal face.

PAFR 5 (R Fp — AN 1) 06 R T B S AR, PR H A =N ELRR IR LG O 1) EAERE 12 K,
AT 3N, 2L 9 /N,

Requirements bRk %K The samples B0O01~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
Fem i ERIRIRES%: K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %w*5>4 BO0O1~B010
relating to voltage is not applicable to test cells and batteries | fIFES: BB LHA. L
at full discharged states. filAAR . oA DL K TG K IR
R 0 5 T U S AMIE TR SR AT T ES LR ) 90 % LR | R

ANIE T 58 A T80E LI H R L v 2 The data is shown in Table

3) No leakage, no venting, no disassembly, no rupture and no | T.3 #4138 T.3
fire.

Fegh CRibD) NEET. THER. A TR ALk K
BRIKIKE
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause | Requirements Result Verdict

B | iERR ML R AR

38.3.4.4 | Test 4: Shock

B 4 phd

1) Test cells and batteries shall be secured to the testing machine.

DA ] FR)E 22 ] 5 £ A R R A U LA ot ) 4 T A 2 T

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 150gn and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

SRR L DAy 150gn 4 IESZRINIR EE S 7, kiR RRES: 6ms, KR BB 52 i KN i
J& 50gn FHBKIHHFEEI ) 11ms [{)2F 5% .

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn (or

Acceleration (gn )= |(*22), which is smaller) aneration of 50gn (or Acceleration(gn )= |(:2),

mass mass

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak accelration of 11 milliseconds.

XA FEt LU D 150gn (B |(22=0) iA/MED B9 IESZ 1 sk B oy, k54 6ms,
KR 5 SRR FE 50gn (S5 [(2200) e AMED AR 8 ) 11ms 26 TF 3%
i T

3) Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks.

B rE BRI 2 Z0AE = A LA B B 22 T A B IR TS 2 % =Rl LRI 4
=0, BIEE% 18 kb

Requirements FrAEZR: The samples B001~B010:

1) Cells and batteries Mass loss limit: <0.2%. No leakage, no venting, no
i Jot B 45125 <0.2% disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %i*5 >y B0O01~B010
relating to voltage is not applicable to test cells and batteries | FIEESM: LB, LHER. T
at full discharged states. RN RIS T W P,
FE 56 5 T 6 L REAMIS T30 1 26 R 1 90 % 2SR | R

ANTE T 58 A T80 F ) R B RV A The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T.4 % .3 T.4

fire.

Feab (A RTGBR. LHFR. ok, B L& TGk K
MR
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause
5]

Requirements Result

PRAEEOR ML R

Verdict
A

38.3.4.5

Test 5: External Short Circuit
KW 5: AMERE R

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.

n A Y B LV ZE R B L SR AR E A 57+4°C

2) The cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at 57+£4°C, This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.
FEFE i IR /N T 0.1Q 5 F BHL BT B 34T JE %, FE AN RIRFEMK I 2] 57+4°C Z Ja IR
FEEOIRES L/ LA k.

3) The cell or battery must be observed for a further six hours for the test to be concluded.

Xof FEL L Bl L Y 2H 0 ATk — 2 L EE 6 AN /NI A fE TR 5

Requirements FrifEE K« The samples B001~B010:

1) Cells external temperature not exceed 170°C. No leakage, no venting, no
P Y ) 3¢ e 5 I 0 P55 AN B I 170°C . disassembly, no rupture and
2) No disassembly, no rupture and no fire during the test and | no fire. %i*5 >y B001~B010
within six hours after the test. A e TR TR DA K
Mt 5SS 6 /NS Toi A, TR, oK. Tl KR

The data is shown in Table
T5 WL TS

Test 6: Impact / Crush
KW 6: #d/HE

Impact (applicable to cylindrical cells not less than 18mm in diameter)
fitdh GEHT HAAN/DNT 18 Z KM AFETE st )

1) This test sample cell or component cell is to be placed on a flat smooth surface.

H IR ot ) ) PV B T A P b A E — NP 3B G B 1

2) A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is to
be dropped from a height of 61+2.5cm onto the sample.

¥ —HAE N 15.8mm KGN EFERT f it B CE S 4 — BT E N 9.1kg IR M 61+2.5cm
PR et B2 9 TR

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm + 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single impact.
Pz e R, GNBI S 5 - 3E B 3R A7 S5 BOIRAE R vh O B BLAR 15.840.1 220K 25 it 3 1
IR TEE . DR e — .

Requirements FrifE EK :

1) Cells external temperature not exceed 170°C.

F, 7 1 i e 2 TR AN B I 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

MKH 55 6 NN TEMRE. TR, Tl K.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Clause
5]

Requirements Result

PRAEEOR ML R

Verdict
A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm
in diameter).

Frik CEMTRADE. 8%, Wm/dn b MmE RN T 18 ZRH R ) .

1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.

K A BT I BRI AP I RIS IS, H I BB R, 7R 58—l sl BB R4
N 1.5 HOK/FD . FEIEFREiEAT, BRI T =FEile —:

(a) The applied force reaches 13kN + 0.78kN.

TN e Jyik E) 13 T-4-15i+0.78 T4+l

(b) The voltage of the cell drops by at least 100mV.

FL I AR HL S T F 222D 100 224K .

(c) The cell is deformed by 50% or more of its original thickness.

HLI AR T S 4R )5 2 1) 50%EK L L

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

AT IR 2 vl s S A S B P — TR ot s o L4101 /868 T3 78 P 2 G 3E 3R TH it s o [0 P vl 2
N5 5 L) T 1) it

Requirements FrifEE K The samples C001~C010:
1) Cells external temperature not exceed 170°C. No leakage, no venting, no
FEL 7 ) 3¢ 1 25 T O PSS AN e i 170°C . disassembly, no rupture and
2) No disassembly, no rupture and no fire during the test and | no fire. %55 C001~C010
within six hours after the test. MOFESh: Tofffd. . T
M 5E 6 AN NTCH R, T, kK. EKILR

The data is shown in Table

T.6 HdE &K T.6
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Clause | Requirements Result Verdict

B | iERR ML R AR

38.3.4.7 | Test 7: Overcharge
Bl 7 SRS

1) The charge current shall be twice the manufacturer’'s recommended maximum continuous
charge current. DAl e 2 10 B R 3R 78 HE FELUAE IR A A5 0 i R HE

2) The minimum voltage of the test shall be as follows: R4 115/ LRI T -

a) When the manufacturer’s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

S AL 7 P PR AN AT 18V B k6 5 PR 2 FEL L 55k 7 L FELFS (G 155 8 22V
PRI BN

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

138 P A U 8 R RS K T 18V I, e R e /)N FL S N DAy B K 7 R RS D 1.2 %

3) Tests are to be conducted at ambient temperature 20+£5°C, The duration of the test shall be
24 hours. IRIGMAE B (20+5°C) FHHT. HATRIGHIE IR 24 /B,

Requirements by Z3K: The samples B011~B018:
No disassembly and no fire during the test and within seven No disassembly and no fire.
days after the test. %5~ B011~B018 FHIFE b
IR AL G 7 RN, oK. Tofftk . ok G .

The data is shown in Table

T.7 B W%k 1.7

Test 8: Forced discharge
B 8: SR

Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer.

AN I S EIEGIREE (2025°C) 5 12V Bt HUJR Hf BETE R 4R B AL 5 T 1)1 7 45 78 B Bk
U FE FEL AL ER) 25 A e Al T

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

Wi =2 R/ INNAIE (A B FE PR A 5 e T R B, TS R A E IR B . RS FRV AT
ST TBCRRL, T80 R I TR (/DN ) 82 55 FL A 72 25 B AT 4R ik e FL AL (22 3

Requirements bRk % K: The samples C011~C030:
No disassembly and no fire during the test and within seven no disassembly and no fire.
days after the test. %5~ C011~C030 A :
R R ANALG G 7 RN TR, oK. TofitA. Tk KR .

The data is shown in Table
T.8 il W& T8

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7/Section 38.3

General terms and definitions —f&RIESE X

Table 38.3.1:Mass loss limit
* 38.3.L.REHRRKIRE

Mass M of cell or battery Mass loss limit
HL It B B2 T B M Jii B4 R BRAE
M<1g 0.5%
19g<M<75g 0.2%
M > 75¢g 0.1%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1 - M2)/M1x 100
PR R ENE, FTHU T AR
JF B 2 (%) = (M1- M2)/M1 x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".

b ML RIS AT 5, M2 R385 R IR sTE R AN I 3R 38.3.1 A g AUE, NN e R

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material
(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

B2 T80T DR 2 i i B AR A o i it sl vl 2 b Y, BB R i A T A A k. OB Hb Ah
7o, WiskE. bR , PRSI 38.3.1 Fisl EUE -

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by design
to preclude rupture or disassembly.

AR AR I BT 7 ORI i it B R 2H N R R R T, B R R B A

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire
mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed 25
cm away from the cell or battery.

AR e IR 2R At P i e e LA AT 58 ) AR 2 5 2 e TS 5 FL T B FRIB 25 em AR R 22 X i ( ELAE 0.25 mm)
MiRzs, MIREEAEEAK 6 £ 7 KL .

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

TR PN I A 0 S ] 5 R P PRV 25 ot G PR UL ZH D S HLBRATIR , 366 Bl P 28 470 3 i it o, (BTG A g 55
Fire means that flames are emitted from the test cell or battery.

7 K R 6 P b B LT AT KM E

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Test Data % HE

Table T.1 Altitude simulation (& T.1) &E#E#

Test Pre-test &5 Al After test R4 5

sample Mass loss Change ratio Status
status Mass Voltage Mass Voltage e g

KOTIRE ‘ R MK R MR HLE L (%) 4
W& (9) V) @) V)
First cycle, B0O1 9.319 4.18 9.319 4.18 0.000 100.00 Pass %
fully B002 9.430 4.17 9.429 4.17 0.011 100.00 Pass &%
Chsi‘;?jd BOO3 | 9.226 4.19 9.226 4.18 0.000 99.76 Pass &%
HIAER | BOO4 9.307 4.19 9.307 4.19 0.000 100.00 Pass &%
HHIRE 5005 9.441 4.18 9.440 4.18 0.011 100.00 Pass &%
25th cycle, B006 9.385 4.19 9.385 4.19 0.000 100.00 Pass &%
fully B007 9.321 4.18 9.321 4.18 0.000 100.00 Pass 1%
CZ?;?eed B0OOS | 9.433 4.18 9.433 4.18 0.000 100.00 Pass &%
25 g | B009 9.341 417 9.341 4.17 0.000 100.00 Pass &%
RS Teaig 9.425 4.19 9.425 4.19 0.000 100.00 Pass &%

Notes yHRE:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. failljm, FERICEBHR. THE. ok, TBERMTEE K. HIEHA/NT 90 %.

(%)

Table T.2 Thermal test (£ T.2) EERRK

Test Pre-test % Al After test iX% 5

sample Mags'(of8 Change ratio Status
status Mass Voltage Mass Voltage R g

SR R | BE | BR[| E oo | EEHOS | R
K& (9) V) (9) (V)
First cycle, | BOOL | 9319 4.18 9.316 413 0.032 98.80 Pass &%
fully BO0O2 | 9.429 4.17 9.428 4.12 0.011 98.80 Pass &%
Chs";‘;?sd BO0O3 | 9.226 4.18 9.224 4.13 0.022 98.80 Pass &%
HIRPER | BOO4 9.307 4.19 9.305 4.13 0.021 98.57 Pass & 1%
RS To05 | 9.440 4.18 9.438 4.13 0.021 98.80 Pass &%
25th cycle, | BO08 | 9385 4.19 9.383 4.14 0.021 98.81 Pass &%
fully BOO7 | 9.321 4.18 9.320 4.14 0.011 99.04 Pass 4
Chs";‘;?sd BOOS | 9.433 4.18 9.431 4.13 0.021 98.80 Pass &%
25 YEFF | B0O09 | 9.341 4.17 9.339 4.12 0.021 98.80 Pass &k
RS [go10 | 9.425 4.19 9.422 4.14 0.032 98.81 Pass i

Notes JEF%:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #illl)5, FEREEHR. . TR, THERMEE K. BIEHEANT 90 %.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
PP T AR A TR YT 5 22 DR AT A~ Ak X 7 el B e e ok ) 55 B # 101

400-1668-320 inffo@cmczj-lab.com www.cmczj-lab.com




®
CMC TESTING
lp RIE 18 58
Table T.3 Vibration (& T.3) #&3)

Test Pre-test iR %6 A After test iIX% 5

sample | | Mass loss Change
status Mass Voltage Mass Voltage R ratio

Ho R L Ik nE B %) Hh I LE (%)
RS @ V) (¢)] V)
Pa
First cycle, | B00L 9.316 413 9.316 4.12 0.000 99.76 Pass &%
fully B002 9.428 412 9.426 4.12 0.021 100.00 Pass &%
Chs";‘;?:d B0OO3 | 9.224 4.13 9.224 4.13 0.000 100.00 Pass &%
HIRIEH | BO04 9.305 4.13 9.305 4.13 0.000 100.00 Pass & 1%
‘\-H- N \j‘t\
R 5005 9.438 413 0.438 412 0.000 99.76 Pass &%
I
25th cycle, B0O6 9.383 4.14 9.382 4.14 0.011 100.00 Pass &%
fully B0O7 9.320 414 9.320 4.14 0.000 100.00 Pass &%
CZ?;?:" B0OS 9.431 4.13 9.431 413 0.000 100.00 Pass &%
25 G | B0OO9 9.339 412 9.339 4.12 0.000 100.00 Pass &%

S N \j‘g
AR B010 9.422 4.14 9.422 4.14 0.000 100.00 Pass &%

Report No.: CMC221125073

Status
gk

Notes R
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. f&illl)m, FERCER. LA LA, TBERMICE K. HIEHANT 90 %.

Table T.4 Shock (# T.4)

Test Pre-test {5 Al After test iR 56 i

sample Mass loss Change
status Mass Voltage Mass Voltage B ratio

AR iy P L P LT (%) H [ EE (%)
R (@) V) ()] V)
_ B0O1 9.316 412 9.316 4.12 0.000 100.00 Pass &%

First cycle,
fully B002 | 9.426 4.12 9.425 4.11 0.011 99.76 Pass 1%
Chsi‘;?;’d BOO3 | 9.224 413 9.224 413 0.000 100.00 | Pass &%
HIXTEH | BOO4 9.305 4.13 9.305 4.13 0.000 100.00 Pass &%

NE: N ‘i\(\

AR B005 9.438 4.12 9.438 4.12 0.000 100.00 Pass &%
B006 9.382 4.14 9.381 4.14 0.011 100.00 Pass &%

25th cycle,
fully B0OO7 9.320 4.14 9.320 4.13 0.000 99.76 Pass &%
Chs";‘;?:d B008 9.431 4.13 9.431 4.12 0.000 99.76 Pass &%
25 XfEH | BO09 9.339 4.12 9.339 4.12 0.000 100.00 Pass &%

HEHDIRAS
RS B010 9.422 4.14 9.422 4.14 0.000 100.00 Pass &%

Status
g3

Notes JEF%:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. Killlf5, FEMIEBIN. . TME. TCBERMLE K. HIEEEANT 90 %.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Table T.5 External short circuit (R T.5) #MEBMLER
Test sample status No. Maximum external temperature (°C) Status
U R A TR R H 5 il B (°C) EP R
B0O1 57.5 Pass &%
. B002 57.6 Pass &%
First cycle, fully
charged state B0OO3 57.5 Pass & 1%
VR AR B R A
HOAE N FIR A 5004 575 Pass 44
B005 57.3 Pass &%
B006 57.5 Pass &%
57.5 P =
25th cycle, fully BO o i
charged state B008 57.6 Pass & 1%
Y4 \‘\-H— N ‘;{Q‘
25 KA R BO09 57.5 Pass &%

BO10 57.3 Pass &1&

Report No.: CMC221125073

Notes y:F:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

AT R R LA T 170 °C, ARl SARINE 6 AN N EMRA. BRI, K.

Table T.6 Crush (¥ T.6) &%

Test sample status No. Maximum external temperature (°C) Status
RIS TR AN I M B e i £ (°C) 45
Co01 23.8 Pass &%

First cycle, 50% Cc002 23.8 Pass &k

charged state C003 23.6 Pass & 1%
HUAEA SONTHRE | ooy 23.7 Pass 4%

C005 23.9 Pass %
C006 23.8 Pass #1%
25th cycle, 50% coo7 23.5 Pass &%

charged state C008 23.8 Pass &1&

C010 23.6 Pass &1

Notes JEFE:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

KRR fh R I A 170°C, Blllth SRE 6 AN TER R, e, TokE K.
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Table T.7 Overcharge (F T.7) X7 H
Test sample status No. Status
R EE SRS 5 SRS
BO11 Pass &%
First cycle, fully charged state B012 Pass &1
T A IR B013 Pass &%
B014 Pass &%

BO15 Pass & 1%
25th cycle, fully charged state B016 Pass &1

25 RAG IR HIRZS BO17 Pass & 1%
BO18 Pass &1%

Report No.: CMC221125073

Notes ¥R
There is no disassembly and no fire during the test and within seven days after the test.

FESAERLI AR IS 7 RN TEARR. oK.

Table T.8 Forced discharge ( T.8) &I
Test sample status No. Status
Tor A i IR A& U TRS) 53R
Co11 Pass 1%
C012 Pass &1%
C013 Pass &%
Cco014 Pass &%
First cycle, fully discharged state C015 Pass &%
B IEA 56 2 TORARES C016 Pass &%
Cco17 Pass &%
co18 Pass &%
C019 Pass &1%
C020 Pass &1
Cc021 Pass &%
C022 Pass &%
C023 Pass 1%
C024 Pass &1%
25th cycle, fully discharged state C025 Pass &1
25 IRPEI e A TBORIRES C026 Pass &%
C027 Pass 1%
C028 Pass &1%
C029 Pass &%
C030 Pass &%

Notes JEF%:
There is no disassembly and no fire during the test and within seven days after the test.

FES AR AR IS 7 RN TG TokE K.
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Main Test Apparatus FERIU IR R LB H

Report No.: CMC221125073

Item

W5

Equipment name

&L

Model
Eise=s

Cal. date
Bk H #A

Due. date

ARHE

CMC-YQ-001

Programmable Temp.& Humi
Chamber
A e i R R 4

Z7-K01B

2022-04-13

2023-04-12

CMC-YQ-005

Battery Test System
L A & ¢

ACTS-20V10A

2022-04-13

2023-04-12

CMC-YQ-006

Battery Extrusion Testing machine
T F b R i g AL

GX-5067-TSM

2022-04-13

2023-04-12

CMC-YQ-010

Battery short-circuit tester
TR F b B g0 AL

GX-6055-B5HL

2022-04-13

2023-04-12

CMC-YQ-011

Battery weight impact testing
machine

HLith A e s AL

Z7Z-Al11

2022-04-13

2023-04-12

CMC-YQ-012

Low Altitude Simulation Tester
FE AR 1 e 2SR AL AR G AL

GX-3020-ZC80

2022-04-13

2023-04-12

CMC-YQ-014

Vibration test instrument

AL AR IR

EV206VT650

2022-03-24

2023-03-23

CMC-YQ-015

Vertical Shock Test Instrument

N R ]!

SKTS50

2022-03-24

2023-03-23

CMC-YQ-016-1

Data Collector

34970A

2022-04-13

2023-04-12

CMC-YQ-019-1

DC POWER
B IR

PSW80-40.5

2022-04-13

2023-04-12

CMC-YQ-044-1

Temperature & humidity monitoring
intelligent terminal
Tk & B R i M 4 iy

ZL-TH10TP

2022-04-13

2023-04-12

CMC-YQ-021

Electronic platform scale

LT 6T

TCS-200KG

2022-04-13

2023-04-12

CMC-YQ-022

Electronic Balance

TR

JCS-6=5103W

2022-04-13

2023-04-12

CMC-YQ-023

Digital caliper
o FR

MNT-150

2022-04-13

2023-04-12

CMC-YQ-025

Digital Multimeter
Her R

FLUKE-17B+

2022-04-13

2023-04-12

CMC-YQ-028

Programmed DC Electronic Load

FE4% B T 13K

SJ8512B

2022-04-13

2023-04-12

CMC-YQ-029

Timer

S

XL-009A

2022-04-13

2023-04-12

CMC-YQ-031

Battery Test System
SER(ERR W

RCDS-100V100A

2022-04-13

2023-04-12

CMC-YQ-037

Temperature and humidity
barometer
A AER

(980-1050)kPa

2022-04-13

2023-04-12

O X I OX XXX KXKOKXK KKK X X ORXKXKX X

CMC-YQ-080

Battery Test equipment
LI s

CE-7002-500V600A

-R28GC

2022-02-24

2023-02-23

X: Used equipment 1 F %%
[ ]: Unused equipment <8 F 15 4%
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Report No.: CMC221125073
Photos of Samples

Picture 1. Front view of battery
KR 1. st AT A

Picture 2. Back view of battery
Kl 2. ritidH LI
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Report No.: CMC221125073

Picture 3. Front view of cell

B 3. HIRHTRL

Picture 4. Back view of cell

KR 4. it s L
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Report No.: CMC221125073

10 20 30 40

mnnnmi

|‘|‘<‘1‘»"“1‘|'| SRR AL

O uu 0L 0Z 0€ O¥ O

Picture 5. Front view of Protection board
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Picture 6. Back view of Protection board

K 6. DRI HRE PR
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Important
= I

The test report is invalid if it is not affixed the official seal of the laboratory to it.
RS AL EAFE (Bl & HE) TR

Copies of the test report without the official seal of the laboratory are invalid.

S ARSI 4R 75 A BRI I 25 AR S50 % A B (ks Bk 5 F &) To Rk

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARG ARSI 25 A5 [ HEAE A B2 S Ao PR 15

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

Rl &= W ol NG L S (| R Y NEE WV 88

The test report is invalid if it is blotted out.

Hor PR 5 I OTE R

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

PRI & A U, TR B 2 B R A m AR R IS AE GRIID A IRA AR
e

The test report is valid for the tested samples only.

ARSI O RSE UAE o 67 5%

As for the Verdict, “--" means “no need for judgment”, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.

FIERE - FROR AR EHE", PR EE", “FERRAEE", NIARRAEH".

*** End of Report ***
*kK i&&%:%;ﬁ *kk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
KA Akt SeAE GRIID AIRA A
Address: 101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District,
Shenzhen, Guangdong, China
Hichlk: o E AR IRIYIT T 2 DX AR I A 8 RSP A X 75 [l Tt % ol el ) 5 B A% 101
Tel (FA1F): 400-1668-320 E-mail: info@cmczj-lab.com  http://www.cmczj-lab.com
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